

癌腫	レジメン	薬剤	投与量	投与方法	投与日	投与間隔	特記事項
乳癌	AC療法	ドキシルピシン	60mg/m ²	点滴	1日目	21日	
		シクロfosファミド	600mg/m ²	点滴	1日目		
乳癌	FEC(100)療法	エピルピシン	100mg/m ²	点滴	1日目	21日	
		シクロfosファミド	500mg/m ²	点滴	1日目		
		フルオロウラシル	500mg/m ²	点滴	1日目		
乳癌	TC療法	ドセタキセル	75mg/m ²	点滴	1日目	21日	
		シクロfosファミド	600mg/m ²	点滴	1日目		
乳癌	B-mab+PTX	ベバシズマブ	10mg/kg	点滴	1,15日目	28日	
		パクリタキセル	90mg/m ²	点滴	1,8,15日目		
乳癌	weekly PTX療法	パクリタキセル	80mg/m ²	点滴	1日目	7日	
乳癌	trastuzumab単独療法	トラスツマブ	8mg/kg(初回) 6mg/kg(2回目以降)	点滴	1日目	21日	